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Tabie 1 Material properties of cement
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Typ€ J ; & ; 1 { fc.‘i f(j? f«:’_’b
| mg Time Time
for 1 » I
L8117 |272(sec,) 7:12{mun. )¢ 1 206 1282 | 376
domestic | | ‘L ] ‘ —
for | 4170 |240(sec.) [5:20min )| 99 | 241 ' 336 | 437
_exportation i
Tavie 2 Material properties of fly-ash
Specific Graviy| Bleine(cm® /g) | Unit Water Ratio(%) | fos(%)
_.ks 328 4 Mo [ ®T
* Specific Grav1ty 2.22( I‘e>t Result)
Table 3 Material properties of Micro silica fume
GRADE | 80, | Hy0 | LOI [Fe,0 A0 Ca0 ,\Agof K0 [Na0)
o0 9 [ Lo [ 3030 1520 a0 3025

* Specific Gravity (Test Result) : 2.247{ Powder), 1.3"(5]urry)
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Table 6 Comparison of testing apparatus
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Table 8 Comparison of fine aggregate

r

Aggregate "7 ey ,l, fo | Lo N
CType | kg/em’

River Sand! 412 ) bl8 o
Sea Sand | 442 535

* Design Qtrength Okg /Cm
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Table 9 Test resuits of compressive strength
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